
MODEL G0734/G0735
16" SCROLL SAW

OWNER'S MANUAL
(For models manufactured since 5/12)

WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.

G0734 G0735

Download from Www.Somanuals.com. All Manuals Search And Download.



This manual provides critical safety instructions on the proper setup, 
operation, maintenance, and service of this machine/tool. Save this 
document, refer to it often, and use it to instruct other operators. 

Failure to read, understand and follow the instructions in this manual 
may result in fire or serious personal injury—including amputation, 
electrocution, or death.

The owner of this machine/tool is solely responsible for its safe use. 
This responsibility includes but is not limited to proper installation in 
a safe environment, personnel training and usage authorization, 
proper inspection and maintenance, manual availability and compre-
hension, application of safety devices, cutting/sanding/grinding tool 
integrity, and the usage of personal protective equipment.

The manufacturer will not be held liable for injury or property damage 
from negligence, improper training, machine modifications or misuse.

Download from Www.Somanuals.com. All Manuals Search And Download.



Table of Contents
INTRODUCTION ............................................... 2

SECTION 1: SAFETY ....................................... 7

SECTION 2: POWER SUPPLY ...................... 10

SECTION 3: SETUP ....................................... 12

SECTION 4: OPERATIONS ........................... 18

SECTION 5: MAINTENANCE ......................... 25

SECTION 6: SERVICE ................................... 26

WARRANTY & RETURNS ............................. 37

Download from Www.Somanuals.com. All Manuals Search And Download.



INTRODUCTION

your machine may not exactly match the
manual

www.grizzly.com

Manual Accuracy Contact Info

G0734 vs G0735

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 1. 

Components & Terminology

To reduce the risk of 
serious injury when using 
this machine, read and 
understand this entire 
manual before beginning 
any operations.

G0735 SHOWN

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 2.

Download from Www.Somanuals.com. All Manuals Search And Download.



Page 1 of 1 Model G0734

MODEL G0734
16" SCROLL SAW

Product Dimensions:

Shipping Dimensions:

Capacities:

Blade and Movement:

Construction:

Motor:

Features:

G0734 Data Sheet

Download from Www.Somanuals.com. All Manuals Search And Download.



Page 1 of 1 Model G0735

MODEL G0735
16" SCROLL SAW W/FLEX-SHAFT ROTARY TOOL

Product Dimensions:

Weight ............................................................................................................................................................................... 27 lbs
.

Shipping Dimensions:

Type ...........................................................................................................................................................................Cardboard
Content.......................................................................................................................................................................... Machine
Shipping Weight ............................................................................................................................................................... 31 lbs.
Shipping Dimensions  ..................................................................................................................................26-1/2 x 13 x 16 in.

Capacities:

Depth of Throat ..................................................................................................................................................................16 in.
Maximum Cutting Height at 90 Degrees ..............................................................................................................................2 in.
Maximum Cutting Height at 45 Degrees .......................................................................................................................25/32 in.
Table Size ............................................................................................................................................................10 x 16-1/4 in.
Table Tilt ....................................................................................................................................................................0 – 45 deg.

Blade and Movement:
Blade Type .......................................................................................................................................................... Pin or Pin-less
Blade Size ............................................................................................................................................................................5 in.
Stroke per Minute......................................................................................................................................................550 – 1600
Stroke Length ....................................................................................................................................................................3/4 in.
Flexible Shaft Grinder Speed .........................................................................................................................1650 – 4800 RPM

Construction:
Base  ........................................................................................................................................................................... Cast Iron
Tables ..........................................................................................................................................................................Aluminum
Arms  ..........................................................................................................................................................................Aluminum

Motor:
Type  .....................................................................................................................................................................................DC
Horsepower ......................................................................................................................................................................1/8 HP
Amps  ...................................................................................................................................................................................1.2A
Phase/Voltage .................................................................................................................................................................... 120V
Cycle/RPM .................................................................................................................................................................1600 RPM

Features:
10W Flexible Work Light
Flex-Shaft Rotary Tool

G0735 Data Sheet

Download from Www.Somanuals.com. All Manuals Search And Download.



For Your Own Safety, Read Instruction 
Manual Before Operating this Machine

The purpose of safety symbols is to attract your attention to possible hazardous conditions. 
This manual uses a series of symbols and signal words intended to convey the level of impor-
tance of the safety messages. The progression of symbols is described below. Remember that 
safety messages by themselves do not eliminate danger and are not a substitute for proper 
accident prevention measures.

WEARING PROPER APPAREL.

HEARING PROTECTION.

MENTAL ALERTNESS. 

OWNER’S MANUAL.

EYE PROTECTION.

HAZARDOUS DUST. 

Indicates a potentially hazardous situation which, if not avoided, 
MAY result in minor or moderate injury. It may also be used to alert 
against unsafe practices.

Indicates a potentially hazardous situation which, if not avoided, 
COULD result in death or serious injury.

Indicates an imminently hazardous situation which, if not avoided, 
WILL result in death or serious injury.

This symbol is used to alert the user to useful information about 
proper operation of the machine.NOTICE

Safety Instructions for Machinery

SECTION 1: SAFETY

Download from Www.Somanuals.com. All Manuals Search And Download.



DISCONNECTING POWER SUPPLY.

APPROVED OPERATION.

DANGEROUS ENVIRONMENTS. 

ONLY USE AS INTENDED.

USE RECOMMENDED ACCESSORIES.

CHILDREN & BYSTANDERS. 

REMOVE ADJUSTING TOOLS.

SECURING WORKPIECE.

FEED DIRECTION.

FORCING MACHINERY.

GUARDS & COVERS.

NEVER STAND ON MACHINE.

STABLE MACHINE. 

AWKWARD POSITIONS.

UNATTENDED OPERATION. 

OFF

MAINTAIN WITH CARE.

CHECK DAMAGED PARTS.

MAINTAIN POWER CORDS. 

EXPERIENCING DIFFICULTIES. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Additional Safety for Scroll Saws
BLADE GUARD.

CUTTING TECHNIQUES.

LEAVING WORK AREA.

SMALL WORKPIECE HANDLING.

CUT-OFF PIECES.

OFF

HAND PLACEMENT.

INTENDED USE.

BLADE CONDITION.

BLADE TENSION.

BLADE SPEED.

BLADE CONTROL.

FEED RATE.

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 2: POWER SUPPLY

Availability

Electrocution, fire, or 
equipment damage may 
occur if machine is not 
correctly grounded and 
connected to the power 
supply.

Full-Load Current Rating

Full-Load Current Rating .................. 1.2 Amps
For your own safety and protection of 
property, consult an electrician if you are 
unsure about wiring practices or electrical 
codes in your area.

Note: The circuit requirements listed in this man-
ual apply to a dedicated circuit—where only one 
machine will be running at a time. If this machine 
will be connected to a shared circuit where mul-
tiple machines will be running at the same time, 
consult a qualified electrician to ensure that the 
circuit is properly sized for safe operation.

Circuit Requirements

Nominal Voltage ........................................ 120V
Cycle ..........................................................60 Hz
Phase ........................................... Single-Phase
Power Supply Circuit ......................... 15 Amps

Serious injury could occur if you connect 
the machine to power before completing the 
setup process. DO NOT connect to power 
until instructed later in this manual.

Download from Www.Somanuals.com. All Manuals Search And Download.



Extension Cords

Minimum Gauge Size ...........................16 AWG
Maximum Length (Shorter is Better).......50 ft.

Grounding & Plug Requirements

Figure 3. 

5-15 PLUG

GROUNDED
5-15 RECEPTACLE

SHOCK HAZARD!
Two-prong outlets do not meet the grounding 
requirements for this machine. Do not modify 
or use an adapter on the plug provided—if 
it will not fit the outlet, have a qualified 
electrician install the proper outlet with a 
verified ground.

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 3: SETUP

This machine presents 
serious injury hazards 
to untrained users. Read 
through this entire manu-
al to become familiar with 
the controls and opera-
tions before starting the 
machine!

 please call us immediately 
at (570) 546-9663 for advice. 

Otherwise, filing a freight claim can be difficult.

Unpacking

SUFFOCATION HAZARD!
Keep children and pets away 
from plastic bags or packing 
materials shipped with this 
machine. Discard immediately.

Description Qty

Needed for Setup

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 4.  

Figure 5. .

NOTICE
If you cannot find an item on this list, care-
fully check the machine and the packaging 
materials. Some of these items may be pre-
installed for shipping or become misplaced 
during unpacking.

Inventory

Box 1:  (Figure 4) Qty
A. 
B. 
C.
D. 
E. 
F.

G0735 Flex-Shaft Rotary Tool (Figure 5)
G.
H.
I.
J. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Workbench Load
Machine Data Sheet

Placement Location

Figure 6

Children and visitors may be 
seriously injured if unsuper-
vised around this machine. 
Lock entrances to the shop 
or disable start switch or 
power connection to prevent 
unsupervised use.

Site Considerations

Figure 6.

G0735

G0734:

Mounting

Figure 7.

Figure 8.

Download from Www.Somanuals.com. All Manuals Search And Download.



Assembly

1.

2.

Figure 9

 Note: Over-tightening the mounting screw 
could crack the plastic arms of the blade 
guard.

3.

4.
Figure 10

Scroll Saw Assembly

5. 
Figure 27 and 

Figure 28 Page 23.

6. 

Page 20

7.
Figure 11

Figure 9.

Figure 10.

8.

Figure 11.

Download from Www.Somanuals.com. All Manuals Search And Download.



2.

Figure 13

3.

4.

Figure 14

Power Connection

Connecting Power

Figure 15. Connecting power.

1. OFF

2.

Disconnecting Power

Figure 16. Disconnecting power.

1. OFF

2.

G0735 Flex Shaft Assembly
1. Figure 12

Figure 13.

Figure 14.

Figure 12.

Download from Www.Somanuals.com. All Manuals Search And Download.



8. OFF

9.
Figure 17

Test Run

Troubleshooting Page 26

To test run the machine:

1.

2.

3.

4.

5.

6. Model G0735 Only:

7. ON

10.

11. Model G0735 Only: 

Figure 17.

Download from Www.Somanuals.com. All Manuals Search And Download.



Disabling Switch

Figure 18.

IMPORTANT: Disabling the switch only 
restricts its function. It is not a substitute
for disconnecting machine from power when 
adjusting or servicing.

Children or untrained people can be 
seriously injured by this machine. This 
risk increases with unsupervised operation. 
To help prevent unsupervised operation, 
always disable switch before leaving 
machine unattended. Make sure to place 
key in a well-hidden or secure location!

Damage to your eyes and lungs could result 
from using this machine without proper pro-
tective gear. Always wear safety glasses and 
a respirator when operating this machine.

To reduce the risk of 
serious injury when using 
this machine, read and 
understand this entire 
manual before operating.

NOTICE
If you have never used this type of machine 
or equipment before, WE STRONGLY REC-
OMMEND that you read books, review 
industry trade magazines, or get formal 
training before beginning any projects. 
Regardless of the content in this section, 
Grizzly Industrial will not be held liable for 
accidents caused by lack of training.

SECTION 4: OPERATIONS

Download from Www.Somanuals.com. All Manuals Search And Download.



Basic Cutting Tips

Here are some basic tips to follow when oper-
ating the scroll saw:

OFF

Hold-Down Shoe & 
Blade Guard

To adjust the hold-down shoe and blade 
guard:

1.

2.
Figure 19

Figure 19.

3.

4.

Note: When tilting the table for your cutting 
operation, adjust the shoe so it remains par-
allel with the table. 

5.

Download from Www.Somanuals.com. All Manuals Search And Download.



Air Nozzle Standard Scroll Cuts

Figures 21–22

Figure 21

Figure 22.

Blade Tension

Figure 20

Figure 20. 

To check/adjust the blade tension:

1.

2.

3.

4.

Download from Www.Somanuals.com. All Manuals Search And Download.



To make an inside cut:

1.

2.

3.

4.
Figure 23

Note: If using a plain end blade, remove one 
blade adapter to allow the blade to be insert-
ed through the workpiece, then re-install the 
adapter on the blade.

Figure 23. 

To make a bevel cut:

1.

2.

3.

Figure 24

Figure 24. 

4.

Inside Cuts Bevel Cuts

5.

6

7. 

Flex Shaft Tool

To operate the flex-shaft rotary tool:

1.

2.
ON,

3. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Teeth Per Inch Width Thickness SPM Workpiece Material

Blade Selection

Blade Speed

Figure 
25

Figure 25.

Scroll Saw Blades

Download from Www.Somanuals.com. All Manuals Search And Download.



Pin-End Blades

Figure 27.

To install a pin-end blade:

1.

2

3.

4.
Figure 

26

6.

7.

Figure 28

Note: Wiggle the blade end back and forth 
with slight pressure to make sure the pins are 
seated in the indents of the mounting arm.

8.

Figure 
27

9.

10.

5.
Figure 27

Figure 26

Figure 28

Download from Www.Somanuals.com. All Manuals Search And Download.



Plain-End Blades 5.
Figure 

30

Note: Performing Steps 5–6 correctly sets 
the overall length of the assembly to properly 
fit on the blade holders.

6.

7.

Figure 31

Figure 30

Figure 31.

9.

8.

Figure 28 Page 23

Tools Needed Qty

To install a plain-end blade:

1.

2. Steps 1–5 Page 23

3.

Figure 29

Note: The set screws can be threaded into 
either set of adapter holes depending on 
whether side cutting or straight cutting is 
desired.

Figure 29

4.

Figure 
29

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 5: MAINTENANCE

Always disconnect power 
to the machine before 
performing maintenance. 
Failure to do this may 
result in serious person-
al injury.

Daily Check:

 
 
 

Schedule

Cleaning

Lubrication

3.

4.
Step 3

5.

1.

2.
Figure 

32

To lubricate the sleeve bearings:

Figure 32.

Download from Www.Somanuals.com. All Manuals Search And Download.



Note: Please gather the serial number and manufacture date of your machine before calling.

SECTION 6: SERVICE

Troubleshooting

Page 28

Page 20

Page 20

Blade Selection Chart Page 
22 

Download from Www.Somanuals.com. All Manuals Search And Download.



Table Tilt Calibration

4.
Figure 34

Note: The table tilt scale is only an approximate 
scale and should not be used when precise angle 
measurements are required for the operation.

Tools Needed Qty

To calibrate the table tilt:

1. 

2.

3. Figure 33

5.

6.

Figure 34.

Figure 33.

Fuse Replacement

ON

To replace the fuse:

1.

2. 
Figure 

35

3.

Figure 35.

Download from Www.Somanuals.com. All Manuals Search And Download.



Motor Brushes

Tools Needed Qty

To inspect/replace the motor brushes:

1.

2.
Figure 36

5.

3.

4.

Figure 37

Figure 37.

Replacing Timing 
Belt

To replace the timing belt:

1.

2. 

3.
Figure 38

4.
Figure 39

5.
Step 1, 

Figure 39.

Figure 38.

Figure 36.

Download from Www.Somanuals.com. All Manuals Search And Download.



G0734/G0735 Wiring Diagram

Download from Www.Somanuals.com. All Manuals Search And Download.



G0734 Main Breakdown

1

1

2

2

3

4

4

5

5

5

6
7

7

77

8
9

10

11

1112

12

12

12

1

13

13

1415

16

16

16

16

17

17

18
19

20

20

20

20

20

21

22 23

24

24

25
26

27

28
2930

31
32

32

32

33

33

34

34

35

36

37
38

39

39

40

41

42
43

44
45

46
47

48

42
49

50
51

52

52
53

54 55

56

57

57

57

57

58
59

59

60
61

626364

67

68

69
70

71

71
-2

71
-1

72
73

74

75

76 76
-1

77
78

79

80
81

82

83
84

Download from Www.Somanuals.com. All Manuals Search And Download.



REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PS05M PHLP HD SCR M5-.8 X 8 44 PCAP24M CAP SCREW M5-.8 X 16
2 PW02M FLAT WASHER 5MM 45 P0734045 LOWER BLADE SUPPORT
3 P0734003 SIDE COVER 46 P0734046 STAR KNOB M6-1 X 12 6PT
4 PN01M HEX NUT M6-1 47 P0734047 DROP FOOT GUIDE POST
5 PLW03M LOCK WASHER 6MM 48 PS60M PHLP HD SCR M5-.8 X 30
6 P0734006 BASE 49 P0734049 BLADE GUARD
7 P0734007 DUST CAP 50 P0734050 DROP FOOT
8 P0734008 LEFT ARM HOUSING 51 PW03M FLAT WASHER 6MM
9 P0734009 TENSION BOLT ASSY 52 PS68M PHLP HD SCR M6-1 X 10
10 P0734010 ARM SPRING 53 P0734053 CORD CLAMP PLATE
11 P0734011 PRESSURE PLATE 54 PLW04M LOCK WASHER 8MM
12 PLW02M LOCK WASHER 4MM 55 PCAP31M CAP SCREW M8-1.25 X 25
13 PS38M PHLP HD SCR M4-.7 X 10 56 PB08M HEX BOLT M6-1 X 20
14 P0734014 LOWER ARM 57 P0734057 D-SHAPED FLAT WASHER 6MM
15 P0734015 UPPER ARM 58 P0734058 COMPRESSION SPRING
16 P0734016 OIL SLEEVE BEARING 59 PCAP48M CAP SCREW M6-1 X 35
17 PS17M PHLP HD SCR M4-.7 X 6 60 P0734060 TABLE MOUNTING BRACKET
18 P0734018 WIRE CLIP 61 P0734061 POINTER
19 P0734019 RIGHT ARM HOUSING 62 P0734062 SCALE
20 PLW01M LOCK WASHER 5MM 63 P0734063 TABLE
21 PS75M PHLP HD SCR M5-.8 X 35 64 P0734064 TABLE INSERT
22 P0734022 AIR HOSE 6 X 165MM CLEAR 67 PW05M FLAT WASHER 4MM
23 P0734023 BELLOWS CAP 68 PS07M PHLP HD SCR M4-.7 X 8
24 PS22M PHLP HD SCR M5-.8 X 25 69 PSS14M SET SCREW M8-1.25 X 12
25 P0734025 LAMP 120V 10W 70 P0734070 ECCENTRIC COUNTERWEIGHT
26 P0734026 BULB 120V 10W BA15S INC 71 P0734071 MOTOR DC 90W
27 P0734027 LAMP MOUNTING POST 71-1 P0734071-1 MOTOR CARBON BRUSHES 2-PC
28 P0734028 BELLOWS 71-2 P0734071-2 MOTOR BRUSH CAP
29 P0734029 MOUNTING PLATE 72 P0734072 FRONT HOUSING
30 PCB13M CARRIAGE BOLT M6-1 X 20 73 P0734073 STRAIN RELIEF 8MM SNAP-IN
31 P0734031 UPPER BLADE SUPPORT 74 PS38M PHLP HD SCR M4-.7 X 10
32 PTLW01M EXT TOOTH WASHER 4MM 75 P0734075 POTENTIOMETER C104
33 PCAP39M CAP SCREW M4-.7 X 20 76 P0734076 CIRCUIT BOARD
34 P0734034 SUPPORT SPACER 76-1 P0734076-1 FUSE F5A250V GLASS
35 P0734035 BLADE 77 P0734077 STAR KNOB M6-1 X 14 3PT
36 PCAP38M CAP SCREW M5-.8 X 25 78 P0734078 SWITCH COVER
37 P0734037 BIG SPACER 79 G8989 TOGGLE SAFETY SWITCH
38 P0734038 ECCENTRIC CONNECTOR 80 P0734080 VARIABLE SPEED KNOB
39 G3848 BALL BEARING 625ZZ 81 PCAP97M CAP SCREW M5-.8 X 6
40 PN06M HEX NUT M5-.8 82 P0734082 POWER CORD 18/3-AWG SJT 5-15
41 P0734041 ECCENTRIC CONNECTOR PLATE 83 P0734083 AIR NOZZLE
42 PHTEK15M TAP SCREW M4 X 10 84 PS19M PHLP HD SCR M5-.8 X 6
43 P0734043 SMALL SPACER

G0734 Main Parts List

Download from Www.Somanuals.com. All Manuals Search And Download.



G0735 Main Breakdown

76
-1

Download from Www.Somanuals.com. All Manuals Search And Download.



REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PS05M PHLP HD SCR M5-.8 X 8 51 PW03M FLAT WASHER 6MM
2 PW02M FLAT WASHER 5MM 52 PS68M PHLP HD SCR M6-1 X 10
3 P0734003 SIDE COVER 53 P0734053 CORD CLAMP PLATE
4 PN01M HEX NUT M6-1 54 PLW04M LOCK WASHER 8MM
5 PLW03M LOCK WASHER 6MM 55 PCAP31M CAP SCREW M8-1.25 X 25
6 P0734006 BASE 56 PB08M HEX BOLT M6-1 X 20
7 P0734007 DUST CAP 57 P0734057 D-SHAPED FLAT WASHER 6MM
8 P0734008 LEFT ARM HOUSING 58 P0734058 COMPRESSION SPRING
9 P0734009 TENSION BOLT ASSY 59 PCAP48M CAP SCREW M6-1 X 35
10 P0734010 ARM SPRING 60 P0734060 TABLE MOUNTING BRACKET
11 P0734011 PRESSURE PLATE 61 P0734061 POINTER
12 PLW02M LOCK WASHER 4MM 62 P0734062 SCALE
13 PS38M PHLP HD SCR M4-.7 X 10 63 P0734063 TABLE
14 P0734014 LOWER ARM 64 P0734064 TABLE INSERT
15 P0734015 UPPER ARM 67 PW05M FLAT WASHER 4MM
16 P0734016 OIL SLEEVE BEARING 68 PS07M PHLP HD SCR M4-.7 X 8
17 PS17M PHLP HD SCR M4-.7 X 6 69 PSS14M SET SCREW M8-1.25 X 12
18 P0734018 WIRE CLIP 70 P0734070 ECCENTRIC COUNTERWEIGHT
19 P0734019 RIGHT ARM HOUSING 71 P0735071 MOTOR DC W/ROTARY DRIVE
20 PLW01M LOCK WASHER 5MM 71-1 P0734071-1 MOTOR CARBON BRUSHES 2-PC
21 PS75M PHLP HD SCR M5-.8 X 35 71-2 P0734071-2 MOTOR BRUSH CAP
22 P0734022 AIR HOSE 6 X 165MM CLEAR 72 P0734072 FRONT HOUSING
23 P0734023 BELLOWS CAP 73 P0734073 STRAIN RELIEF 8MM SNAP-IN
24 PS22M PHLP HD SCR M5-.8 X 25 74 PS38M PHLP HD SCR M4-.7 X 10
25 P0734025 LAMP 120V 10W 75 P0734075 POTENTIOMETER C104
26 P0734026 BULB 120V 10W BA15S INC 76 P0734076 CIRCUIT BOARD
27 P0734027 LAMP MOUNTING POST 76-1 P0734076-1 FUSE F5A250V GLASS
28 P0734028 BELLOWS 77 P0734077 STAR KNOB M6-1 X 14 3PT
29 P0734029 MOUNTING PLATE 78 P0734078 SWITCH COVER
30 PCB13M CARRIAGE BOLT M6-1 X 20 79 G8989 TOGGLE SAFETY SWITCH
31 P0734031 UPPER BLADE SUPPORT 80 P0734080 VARIABLE SPEED KNOB
32 PTLW01M EXT TOOTH WASHER 4MM 81 PCAP97M CAP SCREW M5-.8 X 6
33 PCAP39M CAP SCREW M4-.7 X 20 82 P0734082 POWER CORD 18/3-AWG SJT 5-15
34 P0734034 SUPPORT SPACER 83 P0735083 SHAFT
35 P0734035 BLADE 84 P608Z BALL BEARING 608Z
36 PCAP38M CAP SCREW M5-.8 X 25 85 PR10M EXT RETAINING RING 22MM
37 P0734037 BIG SPACER 86 PEC015M E-CLIP 8MM
38 P0734038 ECCENTRIC CONNECTOR 87 P0735087 SMALL PULLEY
39 G3848 BALL BEARING 625ZZ 88 P0735088 SOLID PIN 3 X 8
40 PN06M HEX NUT M5-.8 89 P0735089 COUPLING
41 P0734041 ECCENTRIC CONNECTOR PLATE 90 PS08M PHLP HD SCR M5-.8 X 12
42 PHTEK15M TAP SCREW M4 X 10 91 P0735091 SHAFT GUARD
43 P0734043 SMALL SPACER 92 P0735092 FLEXIBLE SHAFT
44 PCAP24M CAP SCREW M5-.8 X 16 93 P0735093 PULLEY COVER
45 P0734045 LOWER BLADE SUPPORT 94 PRP15M ROLL PIN 3 X 8
46 P0734046 STAR KNOB M6-1 X 12 6PT 95 P0735095 TIMING BELT 74XXL 4.3MM
47 P0734047 DROP FOOT GUIDE POST 96 P0735096 LARGE PULLEY
48 PS60M PHLP HD SCR M5-.8 X 30 97 P0735097 DUST COVER
49 P0734049 BLADE GUARD 98 P0734083 AIR NOZZLE
50 P0734050 DROP FOOT 99 PS19M PHLP HD SCR M5-.8 X 6

G0735 Main Parts List

Download from Www.Somanuals.com. All Manuals Search And Download.



Label Placement

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 P0734101 MACHINE ID LABEL (G0734) 106 P0734106 LEFT DECORATIVE LABEL
101 P0735101 MACHINE ID LABEL (G0735) 107 P0734107 RIGHT DECORATIVE LABEL
102 PLABEL-12D READ MANUAL LABEL 108 PPAINT-1 GRIZZLY GREEN TOUCH-UP PAINT
103 PLABEL-57A GLASSES RESPIRATOR LABEL 109 P0734109 GRAY TOUCH-UP PAINT
104 P0734104 TENSION KNOB ADJ LABEL 110 P0734110 BLACK TOUCH-UP PAINT
105 PLABEL-14A ELECTRICITY LABEL 111 P0734111 VARIABLE SPEED LABEL

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

Download from Www.Somanuals.com. All Manuals Search And Download.



WARRANTY CARD

The following information is given on a voluntary basis. It will be used for marketing purposes to help us develop 
better products and services. Of course, all information is strictly confidential.

1.

2.

3.

4.

5.

6.

7.

8.

9.
Note: We never use names more than 3 times.

10.  _____________________________________________________________________

 _________________________________________________________________________________ 

 _________________________________________________________________________________ 

 _________________________________________________________________________________ 

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



WARRANTY & RETURNS
1 year

Download from Www.Somanuals.com. All Manuals Search And Download.



Buy Direct and Save with Grizzly® – Trusted, Proven and a Great Value!

~Since 1983~

ORDER
24 HOURS A DAY!

1-800-523-4777

Visit Our Website Today For 
Current Specials! 

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com

http://usermanuals.us
http://www.somanuals.com

http://www.4manuals.cc
http://www.manual-lib.com
http://www.404manual.com
http://www.luxmanual.com

http://aubethermostatmanual.com
Golf course search by state

http://golfingnear.com
Email search by domain

http://emailbydomain.com
Auto manuals search

http://auto.somanuals.com
TV manuals search

http://tv.somanuals.com

http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

